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The GUT Friendly Antibiotic TS

Rifasan

The preferred gut antibiotic

Rifaximin 400mg Tablets

In the Management of IBS

In patients with relapsing symptoms of IBS-D,
repeat rifaximin treatment was efficacious

and well tolerated.
Gastroenterology 2016 Dec;151(6):1113-1121

Effective antibiotic against all important pathogens



Presenting the optimal first line for optimum cure %ﬂ” 0

Pylobis
yColoda Bismuth Subcitrate 120mg

H-PYLORI -1 BACTERIUM

Multiple Challenges | Malt Lymphoma<1% | Gastric Ulcer
Duodenal Ulcer | 1% Gastric Cancer | 5% Gastric Atrophy.
Acute / Chronic
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Based on consensus and evidence ’ H-Pylori Eradication Therapies.
it is best to achieve the cure rates from the start. Doses for Agents In Bismuth Quadruple Therapy
The Experts Recommended Colloidal bismuth subcitrite:  120mg  1QID/2 BID
“Traditional Bismuth Qudruple Therapy” Or PPI 20/40 mg BID
Concomitant Non Bismuth Qudruple Therapy Metronidazole 500mg  TID/QID
Tetracycine 500 mg QID

As The Options for First Line Therapy
For OPTIMUM cure use PYLOBIS



Experience the POWER of Esomeprazole

Eziem Eziem-D

Esomeprazole 20/40mq Fsomeprazole 40mg+Domperidone 30mg
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Mebeverine Hydrochloride 135mq & Chlordiazepoxide 5mg Capsules

MEBEVERINE :

« Musculotropic Antispasmodic

- Relaxer the Gut Muscles

» Relieves Abdominal cramps and treats IBS

CHLORDIAZEPOXIDE :
» An effective Anxiolytic
» Relieves from Anxiety and Tension
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Oxidative stress leads to the destruction of acinar cells.

ACIN@X

Complete protection of Acinar cells in chronic
and acute pancreatitis rely on ACINOX

1. Beta carotene reduces reactive oxygen species
2. Vlitamin c improves immunity

3. Methyonin act as a building block of proteins
4. Selenium improves cognitive function

5. N-Acetylcysteine prevents liver damage

6. Zincimproves the growth of tissues

/. Vitamin E reduces oxidative stress.

For an improved quality of life in acute & Chronic pancreatitis, please prescribe ACINOX antioxidants with traceminerals & vitamins



An EFFECTIVE Evidence in NASH %ﬁﬁ%‘u

PIvENS

Vitamin E, Omega 3 Fatty Acid, Soft Geletic Capsules

ital for healthy liver

itamin E-reduces oxidative stress
mega 3 normalise hyper TG

Vital for HEALTHY Liver



Start right...
Start Smart

+ntaclude

Entecavir Tablets 0.5mg

- Higher PCR negativity on treatment
» Higher ALT-Normalization
- Superior histological improvement®

- Comparable efficacy with TDF# IN CHB Managament
- Consistent viral suppression irrespective To achieve Long-term antiviral success, o

of HbeAg status A high barrier to resistance is Critical for an antiviral agent
START RIGHT...




WHEN EVERY SECOND COUNTS CHOOSE THE ONE ACT FAST %O
In Oesophageal Variceal Haemorrhage & Hepato-renal Syndrome 9

Esopresin

Terlipressin injection 1Tmg/10ml

Terlipressin Guideline : .

For Ogsophaegal Varices & Hepato-Renalsyndrome Observation And Monitoring :

Condition  Dose Frequency Duration * Blood pressure

Oesophageal 1-2mgimmediately, 4-6 hourly 48 hours usually, » Huid balance and accurate urine output.
varices then Tmg Up to maximum of 72 hours - Serum sodium and potassium

Hepato-renal 0.5-2mg 4 hourly  Until renal function improves

syndrome (may take up to 15 days)*

*Note: for hepato-renal syndrome continue until serum creatinine is less than 130 micromo/L or has decreased by at least 30% since diagnosis.if serum creatinine does not decrease at least 25% after 3 days, the dose may be increased stepwise to a maximum of 2mg every 4 hours.
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